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TEST REPORT
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PO BOX 720 | SSUE DATE : 03/06/2013
VENDOUREE VI C 3355 PRI NT DATE : 04/06/2013

ORDER NUMBER : 1870

SAMPLE DESCRIPTION dients Ref: "Sanple 13306"
High Pressure Lamnate with a decorative face and enbedded
Metal foil layer.
Col our: Black face
End UUse: Vertical Cabinetry

THESE RESULTS MUST BE CONS|I DERED | N CONJUNCTI ON
W TH THE COMMENTS ON THE FOLLOW NG PAGE( S)

Mat eri al Specification provided by client:
Nom nal Conposition: Kraft paper and resin conpressed into a flat sheet,
with a metal foil |ayer enbedded into the centre
Density: 2800kg/ n8
Nomi nal Thi ckness: 1mm

AS/ NZS Si mul t aneous determination of lgnitability, Flane
1530.3 - 1999 Propagati on, Heat Rel ease and Snpke Rel ease
RESULTS: Face tested: Face
Date tested: 03/06/2013
Mean St andard Error
Ignition tine 9.11 mn -
Fl ame propagation time 31.9 s 5.3
Heat rel ease integral 146.9 kJ/ n2 10. 7
Smoke rel ease, |1og d -0. 4926 0. 0433
Optical density, d 0.3335 /m
Nunber of specinens ignited: 9
Nunber of specimens tested: 9
REGULATORY INDI CES: Ignitability |Index 11 Range 0-20
Spread of Flanme |ndex 8 Range 0-10
Heat Evol ved | ndex 5 Range 0-10
Snoke Devel oped | ndex 6 Range 0-10
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Conment s:
These results only apply to the speci nen nounted, as described in this report.
The results of this fire test may be used to directly assess fire hazard,

but it should be recognized that a single test method will not provide a full
assessnent of fire hazard under all fire conditions.

Each test speci nen was cl anped in four places.
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